Guards & Numberplates

Number

Part Number

Description

Per

Models

1

21-5103

Nut, 5/16″x 22TPI 1 1949-63 D1 & D3

2

35-0033

Washer, spring 1 1949-63 D1 & D3

3

02-2138

Washer 1 1949-63 D1 & D3

4

90-3053

Fishtail (tail piece) 1 1949-63 D1 & D3

5

90-3059

Silencer seal 1 1949-63 D1 & D3

6

90-3047

Baffle Assembly 1 1949-63 D1 & D3

7

90-3060

Silencer fixing clip 1 1949-63 D1 & D3

8

90-3040

Silencer 1 1949-63 D1 & D3

9

35-1030

Stud5/16×1 3/4×22. 1 1949-63 D1 & D3

10

66-8348

Spacer 1 1949-63 D1 & D3

11

02-0370

Washer 1 1949-63 D1 & D3

12

36-0382

Shake proof washer 5/16 1 1949-63 D1 & D3

13

21-5103

Nut, 5/16″x 22TPI 1 1949-63 D1 & D3

14

21-5400

Bolt 2 1949-63 D1 & D3

15

27-8560

Washer, plain 2 1949-63 D1 & D3

16

90-6531

Rear stay front mudguard 2 1949-63 D1 & D3

17

21-5401

Bolt 2 1949-63 D1 & D3

18

27-8560

Washer, plain 2 1949-63 D1 & D3

19

90-6530

Front stay 12 5/8 2 1949-63 D1 & D3

20

21-5102

1/4 nut 4 1949-63 D1 & D3

21

02-1462

Spring washer, 1/4 4 1949-63 D1 & D3

22

90-6528

Centre stay 1 1949-63 D1 & D3

23

29-0541

Washer, shakeproof 2 1949-63 D1 & D3

24

21-5102

1/4 nut 2 1949-63 D1 & D3

25

27-8560

Washer, plain 2 1949-63 D1 & D3

26

21-5401

Bolt 2 1949-63 D1 & D3

27

02-2395

1/4 nut 2 1949-63 D1 & D3

28

02-1462

Spring washer, 1/4 2 1949-63 D1 & D3

29

21-5400

Bolt 2 1949-63 D1 & D3

30

27-8560

Washer, plain 2 1949-63 D1 & D3

31

65-6576

Front number plate 1 1949-63 D1 & D3

32

27-8560

Washer, plain 2 1949-63 D1 & D3

33

29-0541

Washer, shakeproof 2 1949-63 D1 & D3

34

21-5202

Nut 2 1949-63 D1 & D3

35

90-6527

Front mudguard D1/3 (Glass Reinforced Platsic) 1 1949-63 D1 & D3

36

27-8560

Washer, plain 2 1949-63 D1 & D3

37

29-0541

Washer, shakeproof 2 1949-63 D1 & D3

38

21-5202

Nut 2 1949-63 D1 & D3

39

27-8560

Washer, plain 4 1949-63 D1 & D3

40

0516

Bolt, 1/4×13/16×26 4 1949-63 D1 & D3

41

27-8560

Washer, plain 2 1949-63 D1 & D3

42

29-0541

Washer, shakeproof 2 1949-63 D1 & D3

43

21-5202

Nut 2 1949-63 D1 & D3

44

21-5462

Top yoke clamp bolt 2 1949-63 D1 & D3

45

02-0923

Washer 2 1949-63 D1 & D3

46

02-0923

Washer 2 1949-63 D1 Rigid

47

36-0382

S/proof washer 5/16 2 1949-63 D1 Rigid

48

21-5103

Nut, 5/16″x 22TPI 2 1949-63 D1 Rigid

90-9112

Toolbox complete with lid 1 1949-63 D1 Rigid

49

90-9081

Toolbox lid inc fastener 1 1949-63 D1 Rigid

50

90-9113

Toolbox body 1 1949-63 All

51

21-5103

Nut, 5/16″x 22TPI 1 1949-63 All

52

24-8784

Spring washer, 5/16 1 1949-63 All

53

21-5452

Stop plate bolt 1 1949-63 All

54

02-2395

1/4 nut 1 1949-63 All

55

29-0541

Washer, shakeproof 1 1949-63 All

56

90-9060

Clip,front brake cable 1 1949-63 All

57

27-8560

Washer, plain 1 1949-63 All

58

02-0204

Bolt 1 1949-63 All

59

90-9033

Saddle 1 1949-63 All

60

90-6753

Rear Valanced D1 1 1949-63 D1 Rigid

90-6754

Rear mudguard suitable for dual seat. 1 1949-63 D1 Rigid

61

21-6173

Bolt 2 1949-63 D1 Rigid

62

90-6794

Rear number plate 1 1949-63 All

63

27-8560

Washer, plain 2 1949-63 All

64

02-1462

Spring washer, 1/4 2 1949-63 All

65

02-2395

1/4 nut 2 1949-63 All

66

02-1462

Spring washer, 1/4 1 1949-63 All

67

02-2395

1/4 nut 1 1949-63 D1 & D3

68

21-5452

Stop plate bolt 2 1949-63 D1 & D3

69

90-6756

Rear mudguard bottom stay 2 1949-63 D1 Rigid

70

36-0382

S/proof washer 5/16 2 1949-63 D1 Rigid

71

21-5103

Nut, 5/16″x 22TPI 2 1949-63 D1 Rigid

72

21-5102

1/4 nut (S1-2) 1 1949-63 D1 Rigid

73

02-1462

Spring washer, 1/4 1 1949-63 D1 & D3

74

21-5409

Bolt 1/4 x 2 1 1949-63 D1 & D3

75

15-0087

Screw 1 1949-63 D1 & D3

76

27-8560

Washer, plain 1 1949-63 D1 Rigid

77

29-0541

Washer, shakeproof 1 1949-63 D1 Rigid

78

90-7709

Chainguard, D1 rigid 1 1949-63 D1 Rigid

79

21-5102

1/4 nut 1 1949-63 D1 Rigid

80

29-0541

Washer, shakeproof 1 1949-63 D1 Rigid

81

21-5401

Bolt 1 1949-63 D1 Rigid

82

21-5401

Bolt 2 1949-63 D1 & D3

83

02-1462

Spring washer, 1/4 2 1949-63 D1 & D3

84

21-5102

1/4 nut 2 1949-63 D1 & D3

85

67-9067

Rear reflector 1 1949-63 All

86

21-5401

Bolt 1 1949-63 All

87

21-5103

Nut, 5/16″x 22TPI 1 Competition Only

88

36-0382

S/proof washer 5/16 1 Competition Only

89

90-3021

Silencer support clip 1 Competition Only

90

02-0370

Washer 1 Competition Only

91

66-8348

Spacer 1 Competition Only

92

35-1030

Stud5/16×1 3/4×22 1 Competition Only

93

90-3030

Silencer 1 D1 Rigid, 1950-51 After frame YD24813

93

90-3025

Silencer 1 D1 Competition Only

93

90-3005

D1 silencer 1 D1 plunger

94

21-5103

Nut, 5/16″x 22TPI 1 Competition Only

95

02-0370

Washer 1 Competition Only

96

35-7046

Silencer fixing clip 1 Competition Only

97

02-0923

Washer 1 Competition Only

98

21-5459

Silencer fixing clip bolt 1 Competition Only
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk